
 

 

The VitaSOFT PROCESS: A Sustainable, Long-term 

Treatment Option for Mining-impacted Water 

 

 

 

 

 

 

 

Report to the 

Water Research Commission 

 

by 

 

Hannes Joubert & Gina Pocock 

VitaOne8 (Pty) Ltd. 

 

 

 

 

 

 

 

 

 

WRC Report No. 2232/1/16 

ISBN 978-1-4312-0841-8 

 

October 2016



ii 
 

Obtainable from: 

Water Research Commission 

Private Bag X03 

Gezina, 0031 

Republic of South Africa 

orders@wrc.org.za or download from www.wrc.org.za  

 

 

 

 

 

 

 

 

DISCLAIMER 

This report has been reviewed by the Water Research Commission (WRC) and approved for 

publication. Approval does not signify that the contents necessarily reflect the views and 
[...]
container for mixing 40 

Figure 12 Picture of the continuous process 43 

Figure 13 Schematic layout of the 40 l/d continuous process 44 

Figure 14 Dissolved oxygen and measured OUR during the chemical oxidation of FeS 46 

Figure 15 Cumulative mass of oxygen consumed 46 

Figure 16 Biological iron oxidation reactor 47 

Figure 17 Distribution of recycled ferrous sulphate solution on top of the rosettes 47 

Figure 18 Fluidised bed reactor for precipitation of calcium carbonate pellets 49 

Figure 19 Batch reactor results of sulphate reduction at 15°C 50 

Figure 20 Batch reactor results of sulphide production at 15°C 51 

Figure 21 Batch reactor results of alkalinity production at 15°C 52 

Figure 22 Batch reactor results of VFA at 15°C 53 

Figure 23 Batch reactor pH at 15°C 53 

Figure 24 Batch reactor results of sulphate reduction at 25°C 54 

Figure 25 Batch reactor results of sulphide production at 25°C 55 

Figure 26 Batch reactor results of alkalinity production at 25°C 55 

Figure 27 Batch reactor results of VFA at 25°C 56 

Figure 28 Batch reactor pH at 25°C 57 

Figure 29 Batch reactor results of sulphate reduction at 30°C 58 

Figure 30 Batch reactor results of sulphide production at 30°C 59 

Figure 31 Batch reactor results of alkalinity production at 30°C 59 

Figure 32 Batch reactor results of VFA at 30°C 60 

Figure 33 Batch reactor pH at 30°C 61 

Figure 34 Schematic layout of the pilot reactor, excluding acid neutralization 63 

Figure 35 Pilot plant with 1 m3 capacity 64 



xi 
 

Figure 36 Schematic diagram to illustrate the acid neutralization and FeS precipitation 
process. 66 

Figure 37 Effect of recycle rate on iron removal 67 

Figure 38 Effect of the recycle ratio on pH 68 

Figure 39 CO2 and H2S partial pressures as a function of the recycle ratio 68 

Figure 40 Increase of pH as a result of alkalinity produced during sulphide oxidation 74 

Figure 41 Picture illustrating accumulation of biosulphur particles on top of fluidised bed 
reactor 75 

Figure 42 Terminal settling velocity of limestone particles in water as a function of particle 
size 76 

Figure 43 Biological sulphide oxidizing reactor combined with calcite precipitation and 
integrated with the biological iron oxidizing reactor 77 

Figure 44 Magnesium hydroxide precipitation as a function of pH 78 

Figure 45 Proposed sulphide removal process 79 

Figure 46 Steps 1 & 2 of the proposed sulphide removal process 81 

Figure 47 Step 3 of the proposed sulphide removal step 82 

Figure 48 Step 4 of the sulphide removal process 83 

Figure 49 Step 5 of the sulphide removal process 84 

Figure 50 Biological iron oxidation reactor showing the distribution of recycled ferrous 
sulphate solution on top of the rosettes (right) 85 

Figure 51 Schematic process layout of proposed demonstration plant 87 

Figure 52 VitaSOFT logo 92 

 

  



xii 
 

LIST OF ABBREVIATIONS 

ADF    Acid detergent fibre 

AMD   Acid mine drainage 

ATP    Adenosine triphosphate 

BSR    Biological sulphate reducing/reduction 

CBP   Consolidated bioprocessing 

CO    Carbon monoxide 

COD    Chemical oxygen demand 

DM    Dry matter 

DO    Dissolved oxygen 

DWS   Department of Water and Sanitation 

EFC    Eutectic freeze crystallisation 

FW   Fresh weight 

HDS   High density sludge 

NDF    Neutral detergent fibre 

OM   Organic matter 

OUR    Oxygen uptake rate 

P&ID   Process and instrumentation design 

PSS    Primary sewage sludge 

PST   Primary settling tank 

RO    Reverse osmosis 

SANI  Sulphate reduction, autotrophic denitrification and nitrification 

integrated 

SAOB    Syntrophic acetate-oxidising bacteria 

SHF   Separate hydrolysis and fermentation 

SOP   Sulphide oxidizing prokaryote 

SR    Sulphate reduction 

SRB   Sulphate reducing bacteria 

SRP    Sulphate reducing prokaryote 

SSF   Simultaneous saccharification and fermentation 

UASB    Upflow anaerobic sludge bed 

VFA    Volatile fatty acids 

VS    Volatile solids 

VSS    Volatile suspended solids 

WEST    Waste water treatment plant engine for simulation and training 

WWTP   Waste water treatment plant 

 



1 
 

1 Introduction 

South Africa has benefited from the mining industry for more than a century. A consequence 

of the exploitation of the mineral resources is the generation of acid mine drainage (AMD) 

and acid rock drainage in areas where the minerals are associated with sulphide minerals such 

as pyrite. The occurrence of AMD within South Africa has been reported in a number of areas, 

with the Western, Central and Eastern Basins of the Witwatersrand Gold Fields being 

identified as the highest risk (DWA, 2013). The Rhodes BioSURE® Process was presented as a 

cost-effective and proven treatment option for the treatment of AMD to mitigate the effect 

of AMD on water quality. 

The development of the Rhodes BioSURE® Process commenced at Rhodes University in the 

early 1990s with observations of a high degree of hydrolysis and utilization of organic matter, 

sulphate reduction, hydrogen sulphide production and associated metal precipitation in these 

systems, and increased alkalinity. In follow-up studies, the feasibility of employing primary 

sewage sludge (PSS) as an electron donor source for biological sulphate reduction was 

successfully demonstrated. These findings led in turn to the bench-scale studies of what 

became known as the Rhodes BioSURE® Process. Various patents were filed on this process 

by Rose et al. (US6, 197196, US6,203,700 and EP 1 124 763).  

Following bench-scale studies of the enhanced hydrolysis operation, the process was scaled-

up to a 40 m3 pilot plant treating water from Grootvlei mine in Springs, Gauteng Province, 

treating an AMD stream with a sulphate concentration as high as 2000 mg/L. At this time, 

studies commenced in the University of Cape Town’s Chemical and Civil Engineering 

Departments in which the kinetics of the process were investigated and described. Based on 

the outcomes of the pilot study, a technical-scale plant with a treatment capacity of 2 Ml/d 

was initially constructed at ERWAT’s Ancor waste water treatment plant (WWTP) with a 2.4 

km pipeline to feed mine water from Grootvlei mine by ERWAT. The water was abstracted 

after the high-density sludge (HDS) process. It was slightly alkaline and did not contain metals 

in significant concentrations. During this period, ERWAT was appointed by Grootvlei mine to 

build and operate a full-scale plant for treating 10 Ml/day of the discharge from the Grootvlei 

mine, also located at ERWAT’s Ancor WWTP, utilizing PSS as an electron and carbon donor. 

Sulphate was reduced to below 250 mg/L. The PSS was supplemented with other carbon 

sources such as dairy waste and abattoir waste, demonstrating the possibility of utilising a 

variety of biodegradable organic waste. By this stage, various aspects of the process already 

differed from the process patented by Rose et al. The plant was in operation for only a short 

time after completion of the acceptance tests when it was unfortunately shut down due to 

financial constraints at the mine. 



2 
 

1.1 Description of the 10 Ml/d Rhodes® BioSURE Process implemented at ERWAT’s 

Ancor WWTP 

Extraneous mine water at Grootvlei Shaft 3 was pumped from 700 m underground to the 

surface at a rate varying between 70 and 100 Ml/day. The water was treated in a high-density 

settling (HDS) process with the addition of lime and air, supplemented with oxygen, to oxidise 

and precipitate ferrous iron. High concentrations of dissolved calcium, magnesium, sodium, 

bicarbonate and sulphate contributed to the salinity of the water. Of this treated water, 

10 Ml/day was pumped to the Ancor WWTP for further treatment in the Rhodes BioSURE® 

Process. In addition, approximately 2 Ml/day iron hydroxide sludge was pumped to the Ancor 

WWTP for sulphide removal in the biological sulphate-reducing reactors. 

The Ancor WWTP is a conventional wastewater treatment process with mechanical screens, 

grit removal units, flow measurement, primary sedimentation tanks (PSTs), trickling filters, 

humus tanks with sludge recycle back to the PSTs and disinfection of the final effluent. The 

mixed PSS and humus sludge is thickened in the PSTs and normally stabilized in anaerobic 

digesters. During the full-scale operation of the Rhodes BioSURE® Process, the anaerobic 

digesters were used to store the sludge before being transferred to the sludge lands. The 

sewage sludge flowed into a sump from where it was normally pumped to the digesters. The 

pump station was modified to transfer the sewage sludge for treatment in the Rhodes 

BioSURE® Process instead. Other sources of organic material were introduced and mixed into 

the same sump. The mine water and mixed sewage sludge were blended before being 

distributed in a division box to each of eight biological sulphate-reducing (BSR) reactors. Old 

humus tanks were modified and used as BSR reactors. These were designed as upflow sludge 

blanket reactors with sludge recycle. Surplus stabilized biological sludge was wasted at a 

predetermined rate to control the sludge age, and lime slurry was dosed into the waste sludge 

line to raise the pH and eliminate odours.   

The overflow from the BSR reactors was collected in a transfer pump station and pumped to 

a vessel where it was mixed with thickened iron hydroxide sludge. The iron hydroxide reacted 

with the dissolved hydrogen sulphide to form iron sulphide. Old Dortmund-type PSTs were 

converted into reactor-clarifiers. The reactor-clarifiers consisted of a mixed reaction zone and 

a turbulent zone to ensure that the reaction with the dissolved hydrogen sulphide was 

complete, and to provide sufficient energy to coagulate and flocculate the suspension. A 

flocculent was used to form a stable, readily settleable sludge. The clear supernatant, which 

contained residual organic material and ammonia, was mixed with the settled sewage and 

pumped to the trickling filters for final treatment before disinfection and discharge into the 

river. The thickened sludge was collected from the bottom of the reactor-clarifiers and 

applied to sludge drying beds for dewatering, drying and oxidation of the sulphide to sulphate 

under ambient conditions. The process is illustrated in the simplified diagram below (Figure 

1). 



3 
 

 

Figure 1 Simplified diagram of the Rhodes BioSURE®Process 

1.1.1 Rhodes BioSURE® plant performance 

The start-up of the reactors was rapid; the results indicated that it took approximately 25 days 

before a significant fraction of the sulphate was reduced. After the 25th day, a rapid reduction 

in the sulphate concentration was observed in all the reactors. Although sulphide was 

present, even after the first day, the rate of sulphide production increased steadily after the 

25th day, reaching a peak within 50–55 days. The soluble, biodegradable organic material 

allowed for the initial production of sulphide, while hydrolysis of the particulate organic 

material was required before sulphate could be effectively reduced. The plant ran for several 

months and was signed off after a successful month-long, high-rate performance test. A 

summary of the discharge concentrations achieved during the high-rate performance test is 

presented in Table 1 below. 

Table 1 Discharge concentrations achieved during the high-rate performance test of the Rhodes 

BioSURE® Process 

Determinant Units Final discharge 

Sulphate as SO4 mg/L 215 ± 88 

Total iron as Fe mg/ 0.1 ± 0.05 

Manganese as Mn mg/L 2.3 ± 0.5 

Aluminum as Al mg/L <0.05 

HDS 
Treated 
minewate

Biologic
al 
sulphate 
reactor

Inlet 
work
s 

Primary 
sludge 

PS
T’s

Trickling 
filters

Humus 

Lime 

Fe hydroxide 
sludge

Biological. 
sludge 

Discharg
e  into 
river  

FeS
2
 

sludge to 
drying beds 

Clarifier 



4 
 

 

1.1.2 Solid waste disposal 

Two sources of solid waste were identified. The surplus biological sludge from the BSR 

reactors was treated with lime to control odours. The heavy metal content of the sludge was 

determined by the quality of the PSS. The stability of the sludge was similar to that of 

anaerobically digested sludge, the only difference being a higher gypsum content, and it was 

disposed of on the land in a similar manner. Gypsum formed when sulphide, dissolved in the 

moisture, was oxidised to sulphate in air during the natural drying process. Sulphate reacted 

with calcium and precipitated as gypsum. 

The disposal and drying of the iron sulphide sludge was one of the biggest challenges of the 

process. The sludge contained unreacted calcium carbonate particles at a concentration of as 

high as five times that of iron sulphide. 

1.2 Motivation for this study 

It was identified by VitaOne8 that further research was required in order to improve the 

BioSURE Process for implementation elsewhere, in particular where there was no access to 

PSS, where the AMD has a high acidity, low pH, high concentrations of dissolved metals and 

a higher than 2000 mg/L sulphate concentration. In light of this, it was planned to:  

1. Conduct bench-scale studies to compare the performance of the biological sulphate-

reducing (BSR) reactors using PSS and silage, and combinations thereof, in order to 

address the concern of a reliable source of organic material;  

2. Test the process using a feed of high acidity, low pH AMD. The BioSURE Process 

generates alkalinity and all indications are that it is sufficient to neutralize the acidity 

typically measured in the AMD of the Western and Central Basins, without the need 

for pre-treatment in an HDS process. In addition to acid neutralisation, the hydrogen 

sulphide in the BioSURE effluent can be recycled to react and precipitate the heavy 

metals in the AMD as metal sulphides. The challenges are to start up the process with 

a low pH, acidic feed and to recover and separate the heavy metals as valuable by-

products instead of disposing of them as waste; 

3. Remove the surplus hydrogen sulphide with iron hydroxide to precipitate the sulphide 

as iron sulphide, using a biological iron oxidizing process to regenerate iron hydroxide, 

integrated with the recovery of valuable magnesium;  

4. Treat the water for chemical oxygen demand (COD) and nitrogen removal as a 

polishing step to make it suitable for disposal, or as a pre-treatment for reuse; 

5. Soften and stabilise the treated water in order to recover magnesium hydroxide for 

the removal of surplus hydrogen sulphide and to reduce the salinity of the water in 

order to meet the final effluent standards. One advantage is that all the scale-forming 

minerals, such as calcium carbonate and gypsum, are reduced to low enough 

concentrations to reduce or even eliminate the fouling potential if reverse osmosis 



5 
 

membranes are considered for the removal of mono-valent ions such as sodium, 

potassium and chloride. The process cannot remove mono-valent ions but, when 

considered as a pre-treatment step, will extend the lifetime of RO membranes 

significantly. 

A laboratory-scale phase for proof of concept, which was the first phase of the project, 

commenced in 2013 and was continued throughout 2014 and 2015 to determine design and 

scale-up factors for a demonstration-scale plant.  

The second phase of the project involved the construction and operation of a 1 m3/d pilot 

plant combining all the unit processes, including the biological sulphate-reducing reactor with 

effluent recycle, biological sulphide oxidation, iron hydroxide dosing and regeneration and 

magnesium sulphate dosing and regeneration. The pilot plant was constructed and operated 

at VitaOne8’s research and development facilities in Pretoria using synthetic water 

resembling that of the Western Basin (see Table 7 in section 4.2.1).  

The goal of the pilot facility was to demonstrate the continuous treatment of AMD using BSR 